Spare parts list

AERO
3500

SMoNSTER CLICK TO ORDER PARTS

TASKI

@Diversey

A SOLENIS COMPANY

Edition: V1.02/2025


https://shop.monsterjanitorial.com/equipment-parts/taski-parts/

Table of contents

TASKI AERO 3500 3
Upper part, Tank 4
Tank 6

Vacuum unit (Vacuum unit) 8
Switch (Switch) 10
Seat 12
Driver seat compl (4132166) 14
Electrical parts 16
Charger 18
Charger 20
Front panel 22
Control board set (4134599) 24
Guidance 26
Hub (4131512) 28
Lower part 30
Drive unit (Drive unit) 32
Brake set (4132164) 34
Guidance (Guidance) 36
Lower part 38
Pulley compl (4134323) 40
Front Cover kpl. 42
Pedals 44
Lowering unit 46
Lowering unit (Part 1) 48
Lowering unit (Part 2) 50
Lever offset 52
Brush drive compl 54
Brush drive compl (Part 1) 56
Brush coupling set (4134044) 58
Brush coupling set (4134043) 60
Brush drive compl (Part 2) 62
Options 64
Electrical diagram 66
Wire 25 mm? 4 AWG black (4084170) 68

11.07.2025 Edition: V1.02/2025 Page 2 / 69



TASKI AERO 3500

Description used for

Upper part, Tank

Tank

Seat

Electrical parts

Charger 7524870, 7524899
Charger 7524947 & 7524948 / Option Li 150 Ah
Front panel

Guidance

Lower part

Lower part

Front Cover kpl.

Pedals

Lowering unit

Lever offset

Brush drive compl

Options

Electrical diagram

11.07.2025 Edition: V1.02/2025 Page 3 /69



Upper part, Tank

o0
o
(2]
<
o0
~
<

////////*4134102

4122639

4134155

4122639

4134110

4134314 ——\\\\
4132661 ‘&

4122639

4134113

4122639

Edition: V1.02/2025 Page 4 / 69

11.07.2025



Upper part, Tank

Article no.
4134314
4134110
4122639
4134113
4134155
4134303
4132661
4134101
4134102
4131479
7524872
7524290

11.07.2025

Description

Tank cover compl

Latch

Screw delta PT Torx 60x20
Holder plate

Plate

Rubber cord

Bolt

Suction hose

Suction hose

Flexible hose 34/39 compl
Fleece bag AERO 3500 10pc
TASKI AERO Universal-Saugdise 32mm

Edition: V1.02/2025

Quantity

H R R B HE N R W R © R R

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

Page 5/ 69



Tank

Page 6 / 69

4082740

4122639
4134152

4134654 \L[LB -
)
4007470 «/
4006430

4134653 — |

4082740

:

134092/////—_
)
4047400
4067140
ﬁkd////__
T —
A
‘. \7
4122639

4

~ P
Q)
-
f//
£4134099

%%”/
AN\

4134150

./

4134100
7524299

122639
Switch

////”—7524880

4

/
/ﬁ//////’——4134116

4

7 )

g
? o
|

jégiﬁiiééiﬁ?[//::22639

122639
122639

4134114

//

i
i
i
7
4134155 —
i
i
i
4122017
i
4131498 //////////
“ \
7524295
Edition: V1.02/2025

o

B
4134156
4122639 44//////

4062370

4132330

11.07.2025



Tank

Article no.
4134108
Vacuum unit
4134116
4122639
4134111
4122017
4134313
Switch
4134155
4134515
4134099
4134100
4134653
4134654
4007470
4006430
4023260
4131498
4134150
4134090
4134152
4134135
4132330
4062370
4134149
4047400
4082740
4067140
4134156
4134114
7524880
7524295
7524299

11.07.2025

Description

Tank

Vacuum unit

Plate

Screw delta PT Torx 60x20
Hook

Screw for plastic KA30x10
Cord 3

Switch

Plate

Hose NW 12 PA

Suction hose

Suction hose

Wire 0,75 mm?2 18 AWG

Wire 0,75 mm? 18 AWG
Washer 6,4/12x1,6

Socket head cap screw M6x12
Cable tie 200

Hose socket

Gasket

Pressure sensor

Hose bracket

Wire harness

LED Strip

Self-locking nut M5

Holder

Connection bloc 4-ways 2,5 mm?2
Connection bloc 2-ways 4 mm?
Raised cheese hd.screw M3x16
Cover

Filter plate

Filter cloth AERO 3500 5pc
TASKI AERO Teleskopsaugrohr 32mm
TASKI AERO Ritzendise/Pinseldise 32mm

Edition: V1.02/2025

Quantity

H B R R B M N R F B~ N R R B B B O R RHE B R R R

Unit

PC

PC
PC
PC
PC

PC

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

Page 7/ 69



Vacuum unit (Vacuum unit)

4133618

4060910

4134704

4134165 ——\\\\\
7524879

////////——4134083
//////////——4134082

4122676

4134084
4134053

< e ~'=-":
I I RS RY
SIS
’ X /4134088
S
/ 4134085
[
4134123 ¢
4134087
o v
4134124
/4122639

e\4046150
&

11.07.2025 Edition: V1.02/2025 Page 8 / 69



Vacuum unit (Vacuum unit)

Article no.
4134086
4134082
4060910
4134704
4122676
4134053

4134088
4134089
4122639

4134123
4024470

4134083
4134084
4134085
4134124
4134087
4046150
4134165
4134125
7524879

4133618

7524873

11.07.2025

Description

Suction plate

Nut M6 spec

Retaining washer 8
Sealing ring 160/179x12
Protecting ring

Vacuum motor 24V 300W
12,4A

Sealing ring 110/144x5
Holder

Screw delta PT Torx
60x20

Thermo switch

Raised cheese hd.screw
M3x5

Noise absorbing
Noise absorbing
Noise absorbing
Wire harness
Cover
Grommet 6
Gasket

Cover

Exhaust filter AERO 3500
5pc

Flange sock.head screw
M6x40

HEPA filter H13
AERO 3500

Edition: V1.02/2025

Quantity

[ e N N N =

N e = = R N =

Unit
PC
PC
PC
PC
PC
PC

PC
PC
PC

PC
PC

PC
PC
PC
PC
PC
PC
PC
PC
PC

PC

PC

used for

Option

Page 9/ 69



Switch (Switch)

11.07.2025

!
& |
[
4134106 /

4105080

N

K4070960

Edition: V1.02/2025

Page 10/ 69



Switch (Switch)

Article no.
4134106
4134107
4133638
4103250
4105080
4070960
4131721

11.07.2025

Description

Housing

Cradle

Microswitch compl
Pressure spring

Washer 3,3/12x1,5

Screw for plastic KA30x10
Clamp

Edition: V1.02/2025

Quantity

H N R R R R R

Unit

PC
PC
PC
PC
PC
PC
PC

Page 11 /69



Seat

4132166

4129284
//‘-134216
e

4131711

4109990

{ .
| S ~
] N RN
! N h
] ~ ~ # A ~
), ~ 7
/// ~ ~
for] 7
[ g
_/l\ T
N N
P i ~
e ~
A ~ RN
e e N .
S
/ N
4007470 4091230 4088700 ‘/

11.07.2025 Edition: V1.02/2025 Page 12 / 69

4131363 4122130 4131720



Seat

Article no.
4131363
4132166
4134216
4129284
4131711
4109990
4122130
4131720
4007470
4091230
4088700

11.07.2025

Description

Cover

Driver seat compl
Decorative label AERO 3500
Lock

Plate

Screw delta PT Torx 60x25
Counters. head screw KA35x10
Magnet

Washer 6,4/12x1,6

Washer 3,2/9x0,8

Raised cheese hd.screw M3x8

Edition: V1.02/2025

Quantity

T R = T = T NS T S S S B R =

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

Page 13/ 69



Driver seat compl (4132166)

4132041

A

@

4081

4131579

20

_

4132302

4121900

- I
R Y | 4043560
3 a4y
, 0 ‘--” 7 !
. | | 4019790
-~ ‘ i ) !
- / | !
, | !
~ , ! 4122639
i}? 7 | !
& . !
/ ! g
4132165 / ,
’ /
/ @ @
, X

/ &
4122639

11.07.2025 Edition: V1.02/2025 Page 14 / 69



Driver seat compl (4132166)

Article no.
4132042
4132041
4132316
4121900
4131579
4001020
4025960
4019790
4122639
4132165
4122639
4132302
4081820
4043560

11.07.2025

Description

Seat

Support

Pressure spring

Seat switch set

Spiral cable

Clamp

Screw for plastic KA40x12
Washer 6,4/20x1,5

Screw delta PT Torx 60x20
Cover

Screw delta PT Torx 60x20
Holder

Raised cheese hd.screw M6x40

Self-locking nut M6

Edition: V1.02/2025

Quantity

N N N N B N N N B R R~ R

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

Page 15/ 69



Electrical parts

4131908

4006550
4060330

4131299

m

4131532
122523
////——4131559

Ve

4131542
4043320

v
-

"”

Nor_, 3

N

124

4132519

//////——4131385

4134241
4134244

/

4130884

. o
(=]
)
< |
4062370 /

4122150
4006530
4130009

4019790

4007400

4006430

4134526

Edition: V1.02/2025 Page 16 / 69

11.07.2025



Electrical parts

Article no.
4131385
4131532
4122523

4134244
4134241
4006550

4060330
4062370
4130884
4007400
4019790
4006430

4132161
4134526
4122150
4131908
4130009
4130009
4130009
4023260
4132519
4019650

4089180
4131542
4131559
4128119
4131299

4043320
4006530

4017370

11.07.2025

Description
Support
Electronics

Socket head cap screw
M5x16

Relay 24V
Diode compl

Socket head cap screw
M5x12

Washer 5,3/15x1,2
Self-locking nut M5
Relay 24V

Washer 8,4/16x1,6
Washer 6,4/20x1,5

Socket head cap screw
M6x12

Horn

Support

Grommet 28

Cable protection
Bumper profile 2,8-3,2
Bumper profile 2,8-3,2
Bumper profile 2,8-3,2
Cable tie 200

Fuse holder

Raised cheese hd.screw
M4x10

Fuse strip 40A
Support

Wire harness
Lever

Raised cheese hd.screw
M3x25

Charger jack 50A

Socket head cap screw
M8x20

Adhesive locking middle

Quantity

o N B~ PO NN N

N

0,205
0,17
0,17

10

N B B B R

=

Edition: V1.02/2025

Unit
PC
PC
PC

PC
PC
PC

PC
PC
PC
PC
PC
PC

PC
PC
PC
PC

PC
PC
PC

PC
PC
PC
PC
PC

PC
PC

PC

used for

non BMS
non BMS
non BMS
non BMS

non BMS

Page 17 /69



Charger

4131520

o b o
- © ]
~ - o]
I o <
® o 4
- - Q
< <t <

4023260

~
4006430 7

4131558 4131448 /////

4132183
4133987
4109450
4092870
4019790
4131707

Edition: V1.02/2025 Page 18 /69

11.07.2025



Charger

Article no.

4133987

4131448
4019790
4092870
4006430

4094580
4023260
4131707
4132709
4132710
4131520
4132181
4132183
4023260
4131558
4109450

11.07.2025

Description

Charger 24V 25A
100-240V

Holder
Washer 6,4/20x1,5
Self-locking nut M6

Socket head cap screw
M6x12

Sealing strip 10x5
Cable tie 200

Cable

Main cord 2L+P SEA
Main cord 2L+P CN
Main cord 2L+P NA
Main cord 2L+P EURO
Main cord 2L+P UK
Cable tie 200
Connecting cable 6L

Handle

Quantity

N N N -

0,48

N = T S R S R S e = N

Edition: V1.02/2025

Unit
PC

PC
PC
PC
PC

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

used for

Option

Page 19/ 69



Charger

4131707

4132024

4132175 ! K

/ / 4131520 4132183

4132181

4134512 /

4023260

el
/ ;
4134440 \\\\\\__

4006430

11.07.2025 Edition: V1.02/2025 Page 20 / 69



Charger

Article no.

4133985

4134440
4006430

4023260
4132020
4132175
4134479
4131707
4132709
4132710
4131520
4132181
4132183
4134512

11.07.2025

Description

Charger 24V 40A
100-240V GEL

Support

Socket head cap screw
M6x12

Cable tie 200
Adapter SB120 - SB50
Connecting cable 6L
Connecting cable 8L
Cable

Main cord 2L+P SEA
Main cord 2L+P CN
Main cord 2L+P NA
Main cord 2L+P EURO
Main cord 2L+P UK
Adapter EURO/SEA

Quantity

=
N

e R e R e e = = T R =

Edition: V1.02/2025

Unit used for
PC

PC

PC

PC

PC

PC

PC

PC

PC SEV

PC CN

PC NA

PC 7524949
PC 7524950
PC SEV

Page 21/ 69



Front panel

4109990 4131489 4121560 4127073 4109990

4132035

4134215

4109990

4052060

4131690

4124027

11.07.2025 Edition: V1.02/2025 Page 22 / 69



Front panel

Article no.
4131360
4129140
4109990
4134599

4127073
4121560
4131690
4109990
4052060
4131489
4109990
4132035
4134215
4124027
4132092

11.07.2025

Description

Fresh water tank

Flanged bearing 20

Screw delta PT Torx 60x25

Control board set

Screw delta PT Torx 50x20
Key ring

Holder plate

Screw delta PT Torx 60x25
Thread form screw torx M5x10
Cover

Screw delta PT Torx 60x25
Tank cover compl
Decorative label AERO 3500
Label 2%

Holder

Edition: V1.02/2025

Quantity

H N R R

I R R < N S N N e

Unit

PC
PC
PC
PC

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

Page 23 /69



Control board set (4134599)

4127060 ——\\\\

////////——4130800

;

4132823

4124476

Edition: V1.02/2025 Page 24 /69

11.07.2025



Control board set (4134599)

Article no.
4127060
4132823
4062760
4124476
4131495
4130800

11.07.2025

Description

Stop actuator compl

Key switch set

Screw for plastic KA30x8
Microswitch

Cover

Key

Edition: V1.02/2025

Quantity

H R N O R R

Unit

PC
PC
PC
PC
PC
PC

Page 25/ 69



Guidance

11.07.2025

4131513

4122132
35Nm

4040060

4131511

4131512

4131507

4131506

4131491

4131504

4122117

4064780

4122092

4131484

4064780

4122092

4023470

4122131

4122143

Ay

/

/

Edition: V1.02/2025

4007340

4065230

\4131371

4129843

//////////——4129843

Page 26 / 69



Guidance

Article no.
4122143
4122131
4131371
4065230
4131484
4122092
4023470
4064780
4122117
4069420
4007340
4129843
4129843
4131504
4131491
4131880
4131507
4131506
4131511
4131512
4040060
4122132
4131513

11.07.2025

Description

Chain wheel T8
Extensible pin 5x24
Support

Hexagon screw M8x16
Rod

Slide bearing 20/23/30x11,5
Retaining ring 20 A
Washer 20/32x0,5
Cardan joint 17
Hexagon screw M8x35
Self-locking nut M8
Hose NW 23 PA

Hose NW 23 PA

Pipe 16/20x153

Rod

Heavy type dowel Pin 6x20
Bush 20/28,6x19
Clamping part
Steering wheel

Hub

Washer 13/37x3
Self-locking nut M12

Cover

Edition: V1.02/2025

Quantity

N N B N B N B D B B R

0,85
0,44

T T = T = T o T S S S R S S

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

Page 27 / 69



Hub (4131512)

0
! .
| '
| !
u | :
@ '
e
- U
|
@

4019690

11.07.2025 Edition: V1.02/2025 Page 28 / 69



Hub (4131512)

Article no. Description Quantity Unit

4019690 Counters. head screw M5x10 5 PC

11.07.2025 Edition: V1.02/2025 Page 29 / 69



Lower part

4007470

4006520

Drive unit

4027970

|‘.]‘ .
|
'
/ .

4031060

11.07.2025 Edition: V1.02/2025 Page 30 / 69



Lower part

Article no.
Drive unit
4122150
4131386
4027970
4031060
4006520
4007470

Guidance

11.07.2025

Description

Drive unit

Grommet 28

Chassis

Washer 10,5/20x2
Self-locking nut M10

Socket head cap screw M6x30
Washer 6,4/12x1,6

Guidance

Edition: V1.02/2025

Quantity

N N D DR 0 R

Unit

PC
PC
PC
PC
PC
PC
PC

Page 31 /69



ive unit (Drive unit)

Dr

4062760
4131525

P AN

4131514

4131238

4131703

4017370
4006060

413;:j:\\\\\4131704

4064840

Edition: V1.02/2025 Page 32 /69

11.07.2025



Drive unit (Drive unit)

Article no. Description Quantity Unit used for
4131237 Drive unit compl 1 PC

4132164 Brake set 1 PC

4131543 Magnet compl 1 PC

4131514 Rotary encoder 1 PC

4131525 Cover 1 PC

4062760 Screw for plastic KA30x8 3 PC

4006060 Hexagon screw M8x20 8 PC

4131238 Drive wheel 250/60 grey 2 PC Standard
4131703 Drive wheel 250/70 brown 2 PC Option
4131704 Drive wheel 250/70 red 2 PC 7524243 / Option
4131540 Disc 2 PC

4007780 Spring lock washer 8,1 6 PC

4064840 Hexagon screw M8x25 6 PC

4017370 Adhesive locking middle 1 PC

4122229 Toroidal choke 1 PC

11.07.2025 Edition: V1.02/2025 Page 33 /69



Brake set (4132164)

4131524

4007440
N

-
-
-

>d

4006410 /
/’@/’
&
)
4017370

=

11.07.2025 Edition: V1.02/2025 Page 34 / 69



Brake set (4132164)

Article no.
4131524
4007440
4006410
4017370

11.07.2025

Description

Housing

Washer 4,3/ 9x0,8

Socket head cap screw M4x10
Adhesive locking middle

Edition: V1.02/2025

Quantity

H W W R

Unit

PC
PC
PC
PC

Page 35/ 69



Guidance (Guidance)

Edition: V1.02/2025 Page 36 / 69

11.07.2025



Guidance (Guidance)

Article no.
4131503
4027220

4122950

4007330
4131455
4131862

4122221
4131239
4122500
4131705
4131706
4017370

11.07.2025

Description
Sensor

Raised cheese hd.screw
M3x10

Thread form screw torx
M4x10

Self-locking nut M4
Holder

Roller chain
3/8"x7/32"-61

Chain joint 3/8"x7/32"
Steering unit

Wheel 200/50

Wheel 200/50 brown
Wheel 200/50 red

Adhesive locking middle

Quantity

=

R N N N P -

Edition: V1.02/2025

Unit
PC
PC

PC

PC
PC
PC

PC
PC
PC
PC
PC
PC

used for

Standard
Option
Option

Page 37 /69



Lower part

4131868

4006100

4064840

/4131555

4131362

4131414
\‘{ N 4006530 4129073
/ 4110070 [ 4131666
@47140 —~ ° /

4047420 —B

/
/
/
/
/
/
/ T
/ A
/
)

4131386 \ 1F

4108420

i
4079170 e

4017370 ———”/%

>
Q D &\
N <> 4087930
3 L
/ N \4134323
4129072 . 4134288

&

11.07.2025 Edition: V1.02/2025

Page 38 /69



Lower part

Article no.
4131386
4131362
4110070
4006100
4064840
4131414
4110070
4131868
4006530

4131555
4131687
4131686
4087930

4131666
4129073

4047420

4082740

4067140

4108420

4079170

4129072

4023260
4131985
4131984
4017370
4134288
4134323

11.07.2025

Description

Chassis

Platform

Washer 8,4/25x2
Hexagon screw M8x40/22
Hexagon screw M8x25
Support

Washer 8,4/25x2

Plug 21

Socket head cap screw
M8x20

Anti slip mat
Cover
Cover

Screw delta PT Torx
60x16

Cover

Raised cheese hd.screw
M6x16

Connection bloc 2-ways
2,5 mm?2

Connection bloc 2-ways 4
mm?2

Raised cheese hd.screw
M3x16

Connection bloc 2-ways
10 mm?

Socket head cap screw
M4x20

Raised cheese hd.screw
M6x10

Cable tie 200

Foam insert

Battery tray

Adhesive locking middle
Cable hook

Pulley compl

Edition: V1.02/2025

Quantity

A N B~ N NN DS PP PR

N B R

=

24

N B B R

Unit
PC
PC
PC
PC
PC
PC
PC
PC
PC

PC
PC
PC
PC

PC
PC

PC

PC

PC

PC

PC

PC

PC
PC
PC
PC
PC
PC

used for

Option

Page 39/69



Pulley compl (4134323)

4134132 ——\\\\\\\\\

////——4130234

J
/
//
//
7,
N
"
@ 4023420
N
) N

o O-

11.07.2025 Edition: V1.02/2025 Page 40 / 69



Pulley compl (4134323)

Article no.
4134132
4131744
4130234
4023420
4007340
4065050
4007400

11.07.2025

Description

Holder

Pulley

Flanged bush spec

Socket head cap screw M8x16
Self-locking nut M8

Socket head cap screw M8x12
Washer 8,4/16x1,6

Edition: V1.02/2025

Quantity

N N B R B B R

Unit

PC
PC
PC
PC
PC
PC
PC

Page 41/ 69



Front Cover kpl.

4016140
4110070
4131665

&
|

4110070
4069420
4131868

4127073

4007340
4131482

I(’ ‘;~ \
| N A P
N N ~ 7 A /"
i U = . 7 .
d , N
L
4109990 4/ 4127073 4131881 4131265

11.07.2025 Edition: V1.02/2025 Page 42 / 69



Front Cover kpl.

Article no.
4131665
4131265
4131881
4127073
4131482
4109990
4110070
4069420
4131868
4016140
4007340
4134231
4122639

11.07.2025

Description

Cover

LED strap

Cover

Screw delta PT Torx 50x20
Protection shield

Screw delta PT Torx 60x25
Washer 8,4/25x2

Hexagon screw M8x35
Plug 21

Hexagon screw M8x70/22
Self-locking nut M8

Cover

Screw delta PT Torx 60x20

Edition: V1.02/2025

Quantity

N P N N NN B BN DN PP P PR

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

Page 43 /69



Pedals

4131527 *\ 4027220 4131523 ‘\ 4079170

4131521 \
N

4129246 *\

4131528 T

T~
%

4042640 -

-

<
079170 —— %
3 |
/

Q
! -
/
4129039 — ‘
= v
T |

- | N %
4006430 /// @ @ \ T

\ 4017370

\4131522

\*4131678

11.07.2025 Edition: V1.02/2025 Page 44 / 69



Pedals

Article no.
4131522
4131521
4131528
4131527
4129246
4129039
4131509
4027220
4131523
4007440
4079170
4042640
4021120
4067140
4131678
4017370
4006430

11.07.2025

Description

Pedal

Support

Axle

Axle

Slide bearing 20/23/30x7
Torsion spring

Sensor

Raised cheese hd.screw M3x10
Bush 4,2/7,5x14

Washer 4,3/ 9x0,8

Socket head cap screw M4x20
Socket head cap screw M8x30
Microswitch

Raised cheese hd.screw M3x16
Bush 12,5/20x38

Adhesive locking middle
Socket head cap screw M6x12

Edition: V1.02/2025

Quantity

W N N P P W N NN P NN PP P B -

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

Page 45/ 69



Lowering unit

Edition: V1.02/2025 Page 46 / 69

11.07.2025



Lowering unit

Article no. Description
Part 1 Lowering unit
Part 2 Lowering unit

11.07.2025 Edition: V1.02/2025 Page 47 / 69



Lowering unit (Part 1)

4134060

&
o & \4019410

\4007760

4133225

¥ /)
/4007400
é/4065050

Y P
- - ‘
> @
)
0
N ~N
N ~N
\\ %
4127880 4134062

11.07.2025 Edition: V1.02/2025 Page 48 / 69



Lowering unit (Part 1)

Article no.
4134060
4134061
4134058
4134059
4134062
4134069
4134120
4007760
4019410
4133225
4065440
4065050
4007400
4017370
4127880

11.07.2025

Description

Support

Holder

Bearing bush

Locking clip

Lever

Support

Lock pin

Spring lock washer 5,1

Socket head cap screw M5x8

Wire 4mm?2 12 AWG red
Cable tie 100

Socket head cap screw M8x12

Washer 8,4/16x1,6
Adhesive locking middle

Stop pin 4

Edition: V1.02/2025

Quantity

R P M A P B N N 00O B B 0O 00 H R

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

Page 49 /69



Lowering unit (Part 2)

4134066 \

\\\__ Y
Q\; 4134068 @\
4058570 4007290
4122733
4134063

4012370 47@/
4134065
/ / p
4134413 4

@
\\\¥—4017370 4“1," 7
.
4134064

4134070
/ 4007460

D

&

4123634

@

11.07.2025 Edition: V1.02/2025 Page 50 / 69



Lowering unit (Part 2)

Article no.
4134068
4127185
4058370
4134067
4134063
4123634
4134065
4134064
4007200
4012370
4134413
4134121
4134066
4134070
4122733
4134183
4007460
4007290
4065440
4017370

11.07.2025

Description

Bolt

Linear drive 24V 50mm
Retaining washer 6
Bolt

Holder

Pressure spring
Threaded rod M8x200
Bush spec

Hexagon nut M8
Hexagon nut M8 0,5D
Bush spec

Pulley

Bush 8,2/16x17,5
Holder

Pressure spring

Metal rope 2,5 x 930
Washer 5,3/10x1

Cap nut M5

Cable tie 100
Adhesive locking middle

Edition: V1.02/2025

Quantity

H B R R R H HE R R HE HE N R RH B B B DN B @B

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

Page 51/ 69



Lever offset

4065050
4007400 X

&=
W
@
@
)

\4134074
X

4134059 ‘\ 4134075 4134077 \ I‘:lll

/41 34076

@9

4134058 ) S
o
4134120 N

WY / b 1))
& o/ ) 4] A Q) ©
/@
4134329 /
4006900

11.07.2025 Edition: V1.02/2025 Page 52 / 69



Lever offset

Article no.
4134074
4134075
4007470
4006430
4134058
4134076
4134059
4077940
4134077
4134080
4134691
4132896
4134329
4006900
4134145
4134078
7524878
4134120
4065050
4007400
4017370

11.07.2025

Description

Support

Lever

Washer 6,4/12x1,6

Socket head cap screw M6x12
Bearing bush

Holder

Locking clip

Tension spring

Motor 24V 60W 4A

Support

Dust protection

Raised cheese hd.screw M5x8
Countersunk Washer M4
Counters. head screw M4x10
Cover

Flange

Side broom AERO 3500

Lock pin

Socket head cap screw M8x12
Washer 8,4/16x1,6

Adhesive locking middle

Edition: V1.02/2025

Quantity

H W W 0 M H R R Rk N B B R B 0 B 0 A N~ N R

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

Page 53 /69



Brush drive compl

\Part 1

Edition: V1.02/2025 Page 54 / 69

11.07.2025



Brush drive compl

Article no. Description
Part 1 Brush drive compl
Part 2 Brush drive compl

11.07.2025 Edition: V1.02/2025 Page 55 / 69



Brush drive compl (Part 1)

4130739

4134047

4134050

4134600

4117030

4134044

4007580

4007270

4134043

9

4134091

4132896

11.07.2025 Edition: V1.02/2025

AN

4031330

4134268

N
4006870

\7524877

4091770

Page 56 / 69



Brush drive compl (Part 1)

Article no.
4130739
4134091
4132896
4130494
4007270
4031330
4134050
4117030
4134044
4134043
7524877
4134600
4043330
4006870
4007580
4134601
4134047
4134268
4100320
4091770

11.07.2025

Description

Motor 24V 750W 40A

Cover

Raised cheese hd.screw M5x8
Thread form screw torx M6x20
Hexagon nut M6

Washer 6,4/17x3

Poly-V pulley 6 ] 22

Poly-V-belt 6 P] 660

Brush coupling set

Brush coupling set

Roller brush AERO 3500 1pc
Roll 40 compl
Retaining ring 17 A

Counters. hd.cap screw M6x16
Washer 6,4/12x1,6
Roll 41 compl

Support

Belt tensioner

Toroidal choke

Wire sleeve 2,5 mm?

Edition: V1.02/2025

Quantity

N B B B B O 0 W N N H B R B W O O W 1 B

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
ME
PC

Page 57 / 69



Brush coupling set (4134044)

,—4031660

@‘/

4134444

4006520

11.07.2025 Edition: V1.02/2025 Page 58 / 69



Brush coupling set (4134044)

Article no.
4134042
4031030
4122827
4134040
4134444
4006520
4031660

11.07.2025

Description

Shaft

Ball bearing SS 6003 2RS
Flange

Brush coupling

Bolt

Socket head cap screw M6x30

Adhesive locking faint

Edition: V1.02/2025

Quantity

H R R R = N R

Unit

PC
PC
PC
PC
PC
PC
PC

Page 59/ 69



Brush coupling set (4134043)

4031660

4134041

4122827

4031030

/&@

4134444

11.07.2025 Edition: V1.02/2025 Page 60 / 69



Brush coupling set (4134043)

Article no.
4134041
4031030
4122827
4134040
4134444
4006520
4031660

11.07.2025

Description

Shaft

Ball bearing SS 6003 2RS
Flange

Brush coupling

Bolt

Socket head cap screw M6x30

Adhesive locking faint

Edition: V1.02/2025

Quantity

H R R R = N R

Unit

PC
PC
PC
PC
PC
PC
PC

Page 61/ 69



Brush drive compl (Part 2)

4134436 ~\\\\\\ 2
4130351 G

4134093 4134094

4065050

N
~

g
4130494 ?\\\k,
, ;\\\\__4134478
S 8 JJ'\\\—4091230
4090640

4134054

4122017

4122950

4007480

4130140

11.07.2025 Edition: V1.02/2025 Page 62 / 69



Brush drive compl (Part 2)

Article no.
4134049
4134093
4134054
4065050
4130494
4134094
4134436
4122950
4134035
4134037
4134126
4134048
4134052
4130351
4131479
4134478
4091230
4090640
4130140
4007480
4122017
4083060

11.07.2025

Description
Holder plate
Cover

Hose socket

Socket head cap screw M8x12

Thread form screw torx M6x20

Latch

Coarse dirt container compl

Thread form screw torx M4x10

Profile

Profile

Brush base plate compl
Side plate

Slot nut M8

Pressure spring

Flexible hose 34/39 compl
Magnet

Washer 3,2/9x0,8

Screw for plastic KA30x10
Antistatic strap

Washer 4,3/12x1

Screw for plastic KA30x10

Pressure spring

Edition: V1.02/2025

Quantity

H A B R R HE B R N > R R R B B B R © >~ R R R

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

Page 63 /69



Options

| /
N
N
(o]
<
o
n
10

7524931
/////~—4134860
S
T
1

4134339

Edition: V1.02/2025 Page 64 / 69

11.07.2025



Options

Article no.
4134860
7524874
7524875
7524931
4134339
4134676

11.07.2025

Description

Carpet brush set

MopBox support AERO 3500

ToolHolder base AERO 3500

Extension kit Lithium sw2100/AERO3500
IntelliTrail set AERO 3500

IntelliSpray AERO3500 set

Edition: V1.02/2025

Quantity

L T = = T = R

Unit

PC
PC
PC
PC
PC
PC

Page 65/ 69



Electrical diagram

Article no.
4084170
4129348
4131556
4093130
4131557
4131558
4131559
4131560
4131561
4131339
4131562
4131563
4131564
4131565
4131566
4131569
4131568
4131571
4131572
4131573
4131574
4131575
4131576
4131577
4131579
4131707
4131884
4128710
4054550
4134457
4134239
4134240
4134233
4134238

11.07.2025

Description

Wire 25 mm? 4 AWG black
Connection cable 2L
Wire

Fuse clip 2A

Wire harness
Connecting cable 6L
Cable

Wire harness

Wire harness

Fuse cartrige 100A
Wire harness

Wire harness

Wire harness

Wire harness

Wire harness

Wire harness

Wire harness

Cable

Wire harness

Wire harness

Cable

Wire harness

Wire harness

Wire harness

Spiral cable

Wire harness

Wire harness
Connecting cable 4L
Fuse strip 50A
Noise supp capacitor 10uF
Wire harness

Wire 25 mm? 4 AWG red
Wire harness

Wire harness

Edition: V1.02/2025

Quantity

H R R R R H R R R R R R R R HE R R B B R R B B B R R B B B R B B W

Unit

PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC
PC

Page 66 / 69



Electrical diagram

Article no.
4133225

4134458
4134236
4134237
4134242
4134237
4134234

11.07.2025

Description
Wire 4mm?2 12 AWG red

Wire harness
Wire harness
Wire harness "AERO 3500"
Wire harness
Wire harness

Wire harness

Edition: V1.02/2025

Quantity

L T = = T = R S R

Unit

PC
PC
PC
PC
PC
PC
PC

Page 67 / 69



Wire 25 mm?2 4 AWG black (4084170)

4078790

11.07.2025 Edition: V1.02/2025 Page 68 / 69



Wire 25 mm?2 4 AWG black (4084170)

Article no.
4078800
4078790
4065840
4127957
4007190

11.07.2025

Description

Battery clamp -
Battery clamp +
Battery clamp cover
Hexagon screw M6x40

Hexagon nut M6

Edition: V1.02/2025

Quantity

N N N BB B

Unit

PC
PC
PC
PC
PC

Page 69/ 69


http://www.tcpdf.org

	Table of contents
	TASKI AERO 3500
	Upper part, Tank
	Tank
	Vacuum unit (Vacuum unit)
	Switch (Switch)

	Seat
	Driver seat compl (4132166)

	Electrical parts
	Charger
	Charger
	Front panel
	Control board set (4134599)

	Guidance
	Hub (4131512)

	Lower part
	Drive unit (Drive unit)
	Brake set (4132164)

	Guidance (Guidance)

	Lower part
	Pulley compl (4134323)

	Front Cover kpl.
	Pedals
	Lowering unit
	Lowering unit (Part 1)
	Lowering unit (Part 2)

	Lever offset
	Brush drive compl
	Brush drive compl (Part 1)
	Brush coupling set (4134044)
	Brush coupling set (4134043)

	Brush drive compl (Part 2)

	Options
	Electrical diagram
	Wire 25 mm² 4 AWG black (4084170)





